
1273rev701 9D990

1273rev3-20-06 9D990

Mounted Models: CPPR2-5 CPPS2-5
CPPR2-7 CPPS2-7

IMPORTANT!
Repairs cannot be purchased

retail direct from factory.
Order through your Brillion dealer.

OPERATOR’S MANUAL
and

REPAIR PARTS CATALOG

Chisel PloChisel PloChisel PloChisel PloChisel PloPPIICCKK--UUPPPPIICCKK--UUPPPICK-UP

www.brillionfarmeq.com

TWO - BAR
w



1273rev701 9D990



1273rev701 9D990Page  I

CONTENTS

Introduction ................................................................................................................... 2

Safety Suggestions ...................................................................................................... 2

Set-Up Instructions ....................................................................................................... 3
Main Frame ..................................................................................................... 3
Shank Assembly .............................................................................................. 3
Gauge Wheel Assembly .................................................................................. 4

Specifications ............................................................................................................... 4

Weights ........................................................................................................................ 5

Optional Equipment ...................................................................................................... 5

Maintenance ................................................................................................................. 5

Parts Ordering.............................................................................................................. 5

Repair Parts Listings .................................................................................................... 9
Chisel Plow Shanks & Points .......................................................................... 9
Frame & Optional Gauge Wheel Kit ................................................................ 11
Spring Shank Assembly ................................................................................... 12

1273rev10-18-05



1273rev701 9D990Page  2



1273rev701 9D9903Page  3



1273rev701 9D990Page  4



1273rev701 9D990

WEIGHTS

(Weights Less Gauge Basic unit Less Shanks
 Wheels and Shank Points) and Gauge Wheel Kit .......................... 260#

CPPR2-5 ............................................. 455# 9D-986 Gauge Wheel
Kit Less Tires ...................................... 122#

CPPS2-5 ............................................. 590# .....................................................................
RC-26 Rigid

CPPR2-7 ............................................. 533# Shank Assembly .................................... 39#

SC-26 Spring Type
CPPS2-7 ............................................. 722# Shank Assembly .................................... 66#

OPTIONAL EQUIPMENT

9D986 Gauge Wheel Kit (less tires)

9D991 Box of 5 - 5/8" x 2 x 15" Chisel Points

9D993 Box of 5 - 3/8" x 3 x 19 1/2" Twisted Shovels

6D759 Box of 7 - 5/8" x 2 x 15" Chisel Points

6D763 Box of 7 - 3/8" x 2 x 19 1/2" Twisted Shovels

MAINTENANCE

After the first five or six hours of operation, go over the machine and tighten all nuts which might be
loose.  Normal periodic checks should be made thereafter.

For the shanks with a spring cushion clamp, grease the pivot pin every 10 hours under normal
operating conditions.

Gauge wheel bearings should be packed once a season.

PARTS ORDERING

When ordering parts for this machine, be sure to include the complete model number and serial
number.  These numbers are stamped on a name plate located on the inner side of the right front-
to-back tube.  Please read and record this number upon taking delivery of the machine.

Chisel Plow Model

Serial Number

Date Purchased

Be sure to read the warrinty card which is shipped with this machine.  Return the proper portion of
the warranty card so that your machine identificaiton number will be recorded.

3A3
Page  5



1273rev701 9D990Page  6



1273rev701 9D990Page  7



1273rev701 9D990Page  8

SEE LAST PAGE FOR SPRING
CLAMP ASSEMBLIES SHIPPED
AFTER AUGUST 1982

1273rev3-20-06



1273rev701 9D990

1 6D409 Strap 1 .4
2 6D410 Spring Cap 2 1.0
3 6D362 Compression Spring, 17/64 Wire Diameter 2 1.3
4 6D361 Compression Spring, 7/16 Wire Diameter 2 4.0
5 6D406 Shank Support, Front 1 6.5
6 6D407 Shank Support, Rear 1 4.0
7 8D361 Clamp Pivot [6D408 - Clamp and Lube Fitting] 1 9.0
8 6D283 Shank - 26S, 1" x 26" Clear., Spring Cushion 1 25.6
9 6D280 Strap 1 1.2

10 6D213 Regular Chisel Point, 5/8" Thick x 2" Wide 1 4.8
11 6D215 Twisted Shovel, R.H., 3/8" Thick x 3" Wide 1 6.2

6D216 Twisted Shovel, L.H., 3/8" Thick x 3" Wide 1 6.2
12 2J097 Pin 1 1.3
13 2J600 Roll Pin, 5/16"x 1 1/2" Long 2 -
14 6D373 Machine Bolt, 5/8" x 14" Long,  Gr. 5 2 1.3
15 8C065 Capscrew, 5/8" x 3" Long,  Gr. 5 2 .3
16 1C210 Nut, 3/4" Regular Hex 1 -
17 1C211 Lockwasher, 3/4" Std. 1 -
18 1B166 Lockwasher, 5/8" Std. 6* -
19 1C392 Nut, 5/8" Regular Hex 6* -
20 6D303 Machine Bolt, 5/8" x 7 1/2" Long,  Gr. 5 2 .7
21 6D355 Capscrew, 5/8" x 6" Long,  Gr. 5 2 .6
22 5C461 Locknut, 5/8" Regular Hex 2 -
23 4K390 Plow Bolt, 7/16" x 3" Long,  Gr. 5 2 -
24 7C460 Flat Washer, 7/16 Std. 2 -
25 1C314 Lockwasher, 7/16" Std. 2 -
26 1C179 Nut, 7/16" Reg. Hex 2 -
-- -- -- -- --

28 6C729 Locknut, 3/4" Reg. Hex 1 -
29 6D302 Machine Bolt, 3/4" x 7" Long,  Gr. 5 1 .8
30 6D298 Plate 1 6.0
31 6D234 Shank Support 1 5.5
32 6D314 Shank - 26R, 1" x 26" Clear., Rigid

(Replaced by 6D283) 1 32.0

* Only 2 used on Rigid Mount Shank Support

TWISTED SHOVELS

If twisted shovels are to be used, it is suggested that they be arraanged on the
shanks as shown in Figure 1.  L.H. means that the soil is thrown left and R.H.
means that the soil is thrown to the right.  If another arrangement is desired, be
sure that the shovels have balanced positions from right side to left; i.e., a L.H.
shovel is the same distance from the center of the machine as a R.H. shovel is
o n the olpposite side.  Place the plow bolts in the two bottom holes of the
shovel as shown at the left.

Page  9

Index Part No.
No. No. Description Req’d. Weight

CHISEL PLOW  SHANKS & POINTS

1273rev3-20-06



1273rev701 9D990Page  10

23
a

16

1273rev10-18-05



1273rev701 9D990Page  11

FRAME & OPTIONAL 9D986 GAUGE WHEEL KIT

1 9D976 Frame Assembly 1 215.0
2 9D979 Brace Tube 1 20.0
3 8C892 Machinery Bushing 2 .10
4 8C882 Capscrew, 5/8-11 NC x 4” Long, Gr. 5 2 .40
5 1C392 Nut, 5/8-11 NC Hex Head 12 .08
6 1B166 Lock Washer, 5/8” med. 12 .08
7 9D978 Mast 1 15.0
8 8D084 Capscrew, 5/8-11 NC x 4 1/2” Long, Gr. 5 2 .40
9 6D529 Clevis Pin 1 1.1

10 5D110 Klik Pin 3 .10
11 5D156 Clevis Pin 2 1.6
14 9D989 U-Bolt 4 1.4
15 9D988 Plate 2 7.5
16 1J377 Spindle 2
17 1D273 Seal 2 .10
18 5C480 Bearing Cone #LM48548 2 .30
19 5C479 Bearing Cup #LM48510 2 .20
20 1J390 Wheel Hub 2 8.60
21 5C912 Bearing Cup #LM11910, 3/4 Brg. 2 .20
22 5C911 Bearing Cone #LM11949, 3/4 Brg. 3 .30
23 3C173 Slotted Nut 2 .10

23a 3C350 Cotter Pin, 5/32 x 1” 2 -
24 4C129 Wheel Rim -15” (5 Bolt) 2 16.00
25 5C100 Wheel Bolt 10 .10
26 1J463 Hub Cap 2 .10
27 4K036 Decal, “BRILLION” 2 -
28 8J310 Decal, Caution List 1 -
29 8J794 Tire, 7.60-15 (not shown) 2

Index Part No.
No. No. Description Req’d. Weight

1273rev10-18-05



1273rev701 9D990Page  12





Equipment from Landoll Corporation is built to exacting 
     standards ensured by ISO 9001 registration at all  

Landoll manufacturing facilities.

LANDOLL CORPORATION

1900 North Street

Marysville, Kansas 66508

(785) 562-5381

800-428-5655 ~ WWW.LANDOLL.COM

Copyright 2014. Landoll Corporation

"All rights reserved, including the right to reproduce this material or portions thereof in any form"


